
Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD 

Marathon Petroleum Company LP 
(Property Identification Number 
05-1-34-000-021-000) 

Steve Santarelli 
Illinois Department of Revenue 
101 West Jefferson 
Post Office Box 19033 
Springfield, Illinois 62794 

Don Brown, Clerk 
Illinois Pollution Control Board 
James R. Thompson Center 
I 00 West Randolph Street, Suite 11-500 
Chicago, Illinois 60601 

Kevin D. Bogard 
400 S. Marathon Avenue 
Robinson, Illinois 62454 

) 
) PCB 18-
) (Tax Certification) 
) 

NOTICE 

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of the Pollution 

Control Board an APPEARANCE and RECOMMENDATION OF THE ILLINOIS 
[...]
(a) That any activity has occurred or will occur which would 

result in the discharge of any toxlc pollutant identified 
under Section 307 of the Clean Water Act which is not 
limited in the permit, if that discharge will exceed the 
highest of the foUowing notification levels: 
(1) One hundred micrograms per liter (100 ug/1); 
(2) Two hundred micrograms per liter (200 ug/J) for 

acrolein and acrylonitrile; five hundred micrograms 
per liter (500 ug/1) for 2,4-dinitrophenol and for 2· 
methyl4,6 dinitrophenol; and one milligram per liter 
(1 mg/I) for antimony. 

(3) Five {5) times the maximum concentration value 
reported for that pollutant in the NPDES permit 
application; or 

(4) The level established by the Agency in this permit. 
(b) That they have begun or expect to begin to use or 

manufacture as an intermediate or final product or 
byproduct any toxic pollutant which was not reported in 
the NPDES permit application. 

{17) All Publicly Owned Treatment Works (POTWs) must provide 
adequate notice to the Agency of the following: 
(a) Any new introduction of pollutants into that POTW from 

an indirect discharge which would be subject to Sections 
301 or 306 of the Clean Water Act if it were directly 
discharging those pollutants; and 

(b) Any substantial change In the volume or character of 
pollutants being introduced into that POlW by a source 
introducing pollutants into the POTW at the time of 
issuance of the permit. 

(c) For purposes of this paragraph, adequate notice shall 
include Information on {i) the quality and quantity of 
effluent introduced into the POTW, and (ii) any 
anticipated Impact of the change on the quantity or quality 
of effluent to be discharged from the POTW. 

(18} If the permit is issued to a publicly owned or publlcly regulated 
treatment works, the permittee shall require any industrial 
user of such treatment works to comply with federal 
requirements concerning: 
(a) User charges pursuant to Section 204 (b) of the Clean 

Water Act, and applicable regulations appearing In 40 
CFR35; 

(b) Toxic pollutant effluent standards and pretreatment 
standards pursuant to Section 307 of the Clean Water 
Act; and 

(c) Inspection, monitoring and entry pursuant to Section 308 
of the Clean Water Act. 

(Rev, 7.9.2010 bah} 

(19) If an applicable standard or limitatlon is promulgated under 
Section 301(b)(2)(C) and (D), 304(b)(2), or 307(a)(2) and that 
effluent standard or limitation is more stringent than any 
effluent limitation in the permit, or controls a pollutant not 
limited in the permit, the permit shall be promptly modified or 
revoked, and reissued to conform to that effluent standard or 
limitation. 

(20) Any authorization to construct issued to the permittee 
pursuant to 35 Ill. Adm. Code 309.154 is hereby incorporated 
by reference as a condition of this permit. 

(21) The permittee shall not make any false statement, 
representation or certification in any application, record, 
report, plan or other document submitted to the Agency or the 
USEPA, or requJred to be maintained under this permit. 

(22) The Clean Water Act provides that any person who violates a 
permit condition implementing Sections 301, 302, 306, 307, 
308, 318, or 405 of the Clean Water Act is subject to a civH 
penalty not to exceed $25,000 per day of such violation. Any 
person who willfully or negligently violates permit conditions 
implementing Sections 301,302,306.307, 308,318 or405 of 
the Clean Water Act is subject to a fine of not less than 
$2,500 nor more than $25,000 per day of violation, or by 
imprisonment for not more than one year, or both. 
Additional penalties for violating these sections of the Clean 
Water Act are identified in 40 CFR 122.41 (a)(2) and (3). 

(23) The Clean Water Act provides that any person who falsifies, 
tampers with, or knowingly renders inaccurate any monitoring 
device or method required to be maintained under this permit 
shall, upon conviction, be punished by a fine of not more than 
$10,000, or by imprisonment for not more than 2 years, or 
both. If a conviction of a person is for a violation committed 
after a first conviction of such person under this paragraph, 
punishment Is a fine of not more than $20,000 per day of 
violation, or by imprisonment of not more than 4 years, or 
both. 

(24) The Clean Water Act provides that any person who knowingly 
makes any false statement, representation, or certification in 
any record or other document submitted or required to be 
maintained under this permit, including monitoring reports or 
reports of compliance or non-compliance shaU, upon 
conviction, be punished by a fine of not more than $10,000 
per violation, or by Imprisonment for not more than 6 months 
per violation, or by both. 

(25) Collected screening, slurries, sludges, and olher solids shall 
be disposed of in such a manner as to prevent entry of those 
wastes (or runoff from the wastes) Into waters of the State. 
The proper authorization for such disposal shall be obtained 
from the Agency and is incorporated as part hereof by 
reference. 

(26) In case of conflict between these standard conditions and any 
other condition(s) included in this permit, the other 
condition{s) shall govern. 

(27) The permittee shall comply with, in addition to the 
requirements of the permit, all applicable provisions of 35 Ill. 
Adm. Code, Subtitle C, Subtitle 0, Subtitle E, and all 
applicable orders of the Board or any court with jurisdiction. 

(28) The provisions of this pennit are severable, and if any 
provision of this permit, or the application of any provision of 
this permit is held invalid, the remaining provisions of this 
permit shall continue in full force and effect 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

CERTIFIED MAIL - RETURN RECEIPT REQUESTED 
CERTIFIED No. 701104700002 1053 3527 

May 23, 2012 

Mr. Alan Keller, P.E. 
Manager, Permit Section 
Illinois Environmental Protection Agency 
Division of Water Pollution Control 
1021 North Grand Avenue East 
P.O. Box 19276 
Springfield, IL 62794~9276 

Re: Marathon Petroleum Company LP 
Robinson, Tilinois Refinery 
NPDES Permit No. IL0004073 

Ray Brooks 
Illinois Refining Division Manager 

Marathon Petroleum Company LP 

400 South Marathon Ave, 
P.O. Box 1200 
Robinson, IL 62464 
Telephone 618/544-2121 

Application for Construction or Permit Approval for Sand Filter Expansion 

Dear Mr. Keller: 

On April 19, 2012, Marathon Petroleum Company LP ("MPC") submitted an Application for Construction or 
Permit Approval for Sand Filter Expansion ("Application"). Inadvertently, the Application was not signed by an 
appropriate responsible corporate officer. Pursuant to 35 !AC 309.103/e), a responsible corporate officer for a 
partnership must be the general partner. In MPC's case, MPC's general partner is MPC Investment LLC. 
However, at the time the Application was submitted, Don McCord was no longer authorized to act in the capacity 
of MPC Investment LLC, the general partner of MPC. Therefore, MPC respectfully resubmits the Application 
certified by an appropriate responsible corporate officer, Ray Brooks. 

rt is important to note that the only revision to the April 19, 2012 submittal is the signatory. 

Should you have any questions about the Application, please contact Janette Smith at 618-544-2121, extension 
5336. 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

I certify under penalty oflaw that this document and all attachments were prepared under my direction or 
supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate 
the information su~mitted. Based on my inquiry of the person or persons directly responsible for gathering the 
information, the information submitted is, to the best of my knowledge and belief, true, accurate, and complete. I 
am aware that there are significant penalties for submitting false infonnation, including the possibility of fine and 
imprisonment for knowing violations. 

Sincerely, 

Marathon Petroleum Company LP 
By: MPC Investments LLC, General Partner 

~thtt/2 Ray Bro 
Deputy Assistant Secretary 

cc: Mr. Mark E. Liska 
Permit Engineer 

Date Signed 

Illinois Environmental Protection Agency 
Division of Water Pollution Control 
I 021 North Grand Avenue East 
P.O. Box 19276 
Springfield, Illinois 62794-9276 

Sand Filter Expnnsion Permit File 
Title and Contracts 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

Marathon Petroleum Company LP 

P.O. Box 1200 t 
I 

CERTIFIED MAIL - RETURN RECEIPT REQUESTED 
CERTIFIED NO. 7011 0470 0002 1053 3473 

400 S, Marathon Avenue 
Robinson, IL 62454 
Telephone 618/544-2121 

... .- ...... ____ ---... , 

April 19, 2012 

:Mr. Alan Keller, P.E. 
Manager, Permit Section 
Illinois Environmental Protection Agency 
Division of Water Pollution Control 
1021 North Grand Avenue East 
P .0. Boie 19276 
Springfield, IL 627949276 

Re: Marathon Petroleum Company LP 
Robinson, Illinois Refinery 
NPDES Permit No. II.0004073 
Application for Construction or Permit Approval for Sand Filter Expansion 

Dear Mr. Keller: 

Marathon Petroleum Company LP (MPC) is submitting tltis application to construct an expansion to the 
existing sand filters at the MPC Robinson, Illinois refinery. This application requests approval to 
construct two {2) sand filters in addition to the three {3) existing sand filters (79D-42/43/44). The sand 
filters serve as the final (tertiary) treatment process before water from the refinery's wastewater treatment 
plant (WWTP) is released and discharged from the refinery through Outfall 001. 

The design capacity of the three eicisting WWTP sand filters is 800 gpm each or 2,400 gpm total. These 
sand filters receive water from the secondary clarifier which has a design capacity of 3,500 gpm. The 
hydraulic limit {2,400 gpm) is especially noticeable during high rainfall events when the water treatment 
plant must process high volumes of storm water. Filtration capacity is further reduced during the twice 
weekly backflushing cycle of a filter. During this procedure only two filters are in service, reducing the 
total filtration capacity to 1,600 gpm. 

The addition of two new sand filters will increase the tertiary filter hydraulic capacity to 4,000 gpm. 
Storm water loads have increased with the addition of the new benzene loading rack and are expected to 
continue to increase as the facility expands. The current National Pollutant Discharge Elimination System 
(NPDES) Pennit (1100004073) does allow for a partial bypass of the filters when the clarifier effluent 
total suspended solids (fSS) are below the permit limits. The proposed sand filter expansion will increase 
the storm water treating capacity of the refinery and limit the need for partial bypassing. 

The additional filtering capacity is essential during a clarifier outage. When the final clarifier (79D-7l) is 
taken out of service, the activated sludge tanks (79D-64A/B) are operated as Sequential Batch Reactors 
{SBR). During SBR operation, the flow rate through the filters is intermittently greater than during 
normal operation and the risk of exceeding the TSS limits of the NPDES permit is much higher. This 
project will not only increase the hydraulic capacity of the sand filters at the refinery's WWTP, but will 
also lower the refinery's risk of discharging elevated levels ofTSS through Outfall 001. 

I 
I 
I 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

The following are enclosed for your review: 

• Application for Permit or Construction Approval - WPC~PS-1 
• WPC-PS-1 - Attachment A- Plans and Specifications 
• Schedule J - Industrial Treatment Works Construction of Pretreatment Works 
• Schedule J - Attachment A-Narrative Description and Waste Flow Diagram 
• Schedule J - Attachment B - List of Permits Previously Issued to MPC ffiinois Refining Division 
• Schedule J - Attachment C - Sand Filter Provisions for Operations during Contingency Periods 
• Schedule J - Attachment D - Wastewater Treatment Plant Certified Operators 
• Schedule N - Waste Characteristics 
• Site Map - Refinery Plot Plan 

If you have any questions about this request, please contact Janette Smith at 618-544-2121, extension 
5336. 

I certify under penalty of law that this document and all attaclunents were prepared under my direction or 
supervision in accordance with a system designed to assure that qualified personnel properly gather and 
evaluate the infonnation submitted. Based on my inquiry of the person or persons directly responsible for 
gathering the information, the information submitted is, to the best of my knowledge and belief, true, 
accurate, and complete. I am aware that there are significant penalties for submitting false information, 
including the possibility of fine and imprisonment for mowing violations. 

Sincerely, 

Marathon Petrolewn. Company LP 
By: MPC Investments LLC, General Partner 

Don McCord 
Deputy Assistant Secretary 

cc: Mr. MarkE. Liska 
Permit Engineer 

Date Signed 

Illinois Environmental Protection Agency 
Division of Water Pollution Control 
1021 North Grand Avenue East 
P.O. Box 19276 
Springfield, Illinois 62794-9276 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

Electronic file locations: 
Compliance System\Watcr\Permitting\Sand Filter Expansion\2012 Submittal\ 

I-Cover Letter-Sand.FilterConst-MFC-032712.doc 
2-WP_G-PS: l.pdf 
3-WPC-PS-1-AttachmentA.pdf 
4-ScheduleJ. pelf 
5-ScheduleJ-AttachmentA.docx 
6-ScheduleJ-AttachmentA.pptx 
7-ScheduleJ-AttachmentB .doc 
8-ScheduleJ-AttachmentC-D .doc 
9-ScheduleN.pdf 
10-Plot Plan_l00411.pdf 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

UPDATED SIGNATORY ONLY 
Application for Permit or Construction Approval 

- WPC-PS-1 



Electronic Filing: Received, Clerk's Office 12/12/2017 * * PCB 2018-048 * *

e Illinois Environmental Protection Agency 
Permit Section, Division of Waler Pollution Control 

P.O. Box 19276 
Springfield, Illinois 62794-9276 

Application for Permit or Construction Approval 
WPC-PS-1 

1. Owner Name: Marathon Petroleum Company LP (MPC) 

Name of Project: Sand FIiter Expansion 

Township: _R_o_b_in_s_o_n _____________ _ County: Crawford 

2. Brief Description of Project: 

For IEPA Use: 

Install two new sand filters with a design capacity of 800 GPM each to increase the total sand filter capacity to 
4,000 GPM at the refinery's Wastewater Treatment Plant. This expansion will help manage and increase the 
volume of water treated during large storm events as well as limit the need to partially bypass the sand filters. 

3. Documents Being Submitted: If the Project involves any of the items listed below, submit the corresponding schedule, 
and check the appropriate boxes. 

Private Sewer Connection/Extension 
Sewer Extension Construct Only 
Sewage Treatment Works 
Excess Flow Treatment 
Lift Station/Force Main 
Fast Track Service Connection 
Sludge Disposal 

Schedule 
A/B D co 

DD 
ED 
FD 

FTPO 
GO 

Spray Irrigation 
Septic Tanks 
Industrial Treatment/Pretreatment 
Waste Characteristics 
Erosion Control 
Trust Disclosure 

Plans: Title See "WPC-PS-1 -Attachment A- Preliminary Plans and Specifications" 

Schedule 

78 
J[Z) 
N 0 
PD 
TD 

------------------------------No.of Pages: ___ _ 

Specifications: Title See "WPC-PS-1 - Attachment A - Preliminary Plans and Specifications" for 

_s_a_nd_F_ilt_e_r __ sp~e_c_ifi_1c_a_tio_n_s ___________________ No. of Books/Pages: ____ _ 

Other Documents: Process Flow Diagram: "WPC-PS-1 -Attachment A- Preliminary Plans and Specifications" 
(Please Specify) 

3.1 Jllinois Historic Preservation Agency approval letter: Yes 0No [ZJ 

4. Land Trust: Is the project Identified in item number 1 herein, for which a permit is requested. to be constructed on 
land which is the subject of a trust? Yes D No 0 